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FCC RADIO TEST REPORT

FCCID : PY7-15465A
Equipment : GSM/WCDMA/LTE Phone with BT, DTS/UNII
a/b/g/n/ac, GPS, FM Receiver and NFC
Brand Name . SONY
Applicant . Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0076 Japan
Manufacturer :  Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0076 Japan
Standard . FCC 47 CFR Part 2, 22(H), 24(E)
Test Date(s) : Oct. 18, 2021 ~ Dec. 21, 2021

We, Sporton International (Kunshan) Inc., would like to declare that the tested sample
has been evaluated in accordance with the test procedures given in ANSI/ TIA-603-E
and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without
written approval of Sporton International (Kunshan) Inc., the test report shall not be
reproduced except in full.
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History of this test report

Report No. Version Description Issued Date

FG101906A 01 Initial issue of report Dec. 15, 2021

1. Add low and high channel test data for RSE
FG101906A 02 Dec. 28, 2021

2. Update GSM 26dB BW test plots
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power
Effective Radiated Power
392 §22.913 (a)(2) Pass -
(GSM850) (WCDMA Band V)
§24.232 (c) Equivalent Isotropic Radiated Power
(GSM1900)
3.3 §24.232 (d) Peak-to-Average Ratio Pass
§2.1049 . .
Occupied Bandwidth
3.4 §22.917 (b) Pass -
§24.238 (b) (GSM850) (WCDMA Band V) (GSM1900)
§2.1051
33 §22.917 (2) GSM85I?)and Ecljagl\jAMBe asz r\?mzn;vllgoo Pass )
§24.238 (a) | ( ) W and V) ( )
§2.1051 L
36 §22.917 (2) GSM850 Concd;mdBEm:\S/lonGSMlgoo Pass )
§24.238 (a) | ( ) W and V) ( )
§2.1055 -
-
§24.235 P g
§2.1053 Field Strength of Spurious Radiation Under limit
4.4 §22.917 (a) GSM850) (WCDMA Band V) (GSM1900 Pass 38.01 dB at
§24.238 (a) | ( ) ( and V) ( ) 5640.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, DTS/UNII a/b/g/n/ac, NFC, FM Receiver and GNSS.

Product Specification subjective to this standard

Antenna Type PIFA Antenna

Cellular Band: -2.9 dBi

Antenna Gain PCS Band: 1.9 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

EUT Information List
: _ Performed
HW Version SW Version SIN
Test Item
0.48 HQ61B201BB Conducted Measurement
A 0.106 HQ618X0253 Radiated Spurious Emission
0.106 HQ618X0253 ERP Test

Note: For other wireless features of this EUT, test report will be issued separately.

1.2

Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission
Designator
Maximum | Frequency
Frequency Type of Emission
FCC Rule Range System : ERP/EIRP | Tolerance :
(MHz) Modulation Designator
(W) (ppm)
Part 22 824.2 ~848.8 GSM850 GSM GMSK 0.3034 0.0191 ppm | 240KGXW
Part 22 824.2 ~848.8 GSM850 EDGE 8PSK 0.0627 0.0234 ppm | 240KG7W
WCDMA Band V
Part 22 826.4 ~846.6 QPSK 0.0671 0.0278 ppm | 4M15F9W
RMC 12.2Kbps
Part 24 | 1850.2 ~1909.8 GSM1900 GSM GMSK 0.6252 0.0145 ppm | 240KGXW
Part 24 | 1850.2 ~1909.8 GSM1900 EDGE 8PSK 0.2280 0.0181 ppm | 240KG7W
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

1.4 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China
Test Site Location

TEL : +86-512-57900158
FAX : +86-512-57900958

. ) ] FCC Test Firm
Sporton Site No. FCC Designation No.

Test Site No. Registration No.

03CHO04-KS
THOLKS CN1257 314309

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

¢+ FCC 47 CFR Part 2, 22(H), 24(E)

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site vO1r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power

Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and find Y plane as worst plane.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 9000 MHz for GSM850 and WCDMA Band V

2. 30 MHz to 19100 MHz for GSM1900

All modes, data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs

B GSM Link B GSM Link

GSM850
B EDGE Link B EDGE Link
B GSM Link B GSM Link

GSM1900
B EDGE Link B EDGE Link

WCDMA Band V | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link

Remark: We have evaluated simultaneous transmissions modes and determined no new significant

emissions are observed.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

2.2 Connection Diagram of Test System

<EUT With Accessory>

120VacH0Hz
EUT
(Adapter)

-]

EUT
(USB Cabie)

EUT EUT
(Eamphone)

System Simulator

< EUT Without Accessory>

EUT

System Simulator

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCC ID Data Cable |Power Cord
1. |System Simulator [R&S CMU 200 N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 5.4 dB and a 20 dB attenuator.

Example:
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.4 +20=25.4 (dB)
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samranas. FCC RADIO TEST REPORT Report No. : FG101906A

2.5 Frequency List of Low/Middle/High Channels

Frequency List

Band Channel/Frequency(MHz) Lowest Middle Highest
Channel 128 189 251
GSM850
Frequency 824.2 836.4 848.8
WCDMA Channel 4132 4182 4233
Band Vv Frequency 826.4 836.4 846.6
Channel 512 661 810
GSM1900
Frequency 1850.2 1880.0 1909.8
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e’ FCC RADIO TEST REPORT Report No. : FG101906A

SPORTON LAB.

3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

3.2 Conducted Output Power and ERP/EIRP
3.2.1Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select the lowest, middle, and the highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.

Sporton International (Kunshan) Inc. Page Number ;12 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG101906A

3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2.  Set EUT to transmit at maximum output power.
3. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.
4. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum
analyzer.
5. Record the maximum PAPR level associated with a probability of 0.1%.
Sporton International (Kunshan) Inc. Page Number ;13 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG101906A

3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement
3.4.1Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(This is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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e% FCC RADIO TEST REPORT Report No. : FG101906A

SPORTON LAB.

3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.5.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to the spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The band edges of low and high channels for the highest RF powers were measured.

4. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

5. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to the spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.

4. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

24.235
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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e’ FCC RADIO TEST REPORT Report No. : FG101906A

SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated test below 30MHz

! : RX Antenna
1 3m =
I
1m
‘IE
1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

im

..

I
Metal Full Soldered Ground Plane

<
)
Spectrum Analyzer | i
System Simulator P byzer / Receiver
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e% FCC RADIO TEST REPORT Report No. : FG101906A

SPORTON LAB.

For radiated test above 1GHz

(=

Spectrum Analyzer  Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20
dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned from

30 MHz up to a frequency including its 10th harmonic.

4.4 2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1 GHz and 1.5
meter for frequency above 1 GHz above the ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1 MHz, VBW = 3 MHz, taking
record of maximum spurious emission.
6. Ahorn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8. Take the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

5 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. Characteristics Date Test Date Due Date Remark
Spectrum _ Oct. 18, 2021~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz Oct. 14, 2021 Dec. 21, 2021 Oct. 13, 2022 (THO1-KS)
- Oct. 18, 2021~ Conducted
Power divider STI STI08-0055 - 0.5~40GHz Aug. 26, 2021 Dec. 21, 2021 Aug. 25, 2022 (THO1-KS)
Temperature &

- -40~+150°C Oct. 18, 2021~ Conducted
humidity Hongzhan LP-150U ([H2014011440 20%-~95%RH Jul. 12, 2021 Dec. 21, 2021 Jul. 11, 2022 (THO1-KS)
chamber

EXA Spectrum . 10Hz-44G,MAX Radiation

Analyzer Keysight N9010A | MY55150244 30dB Apr. 13, 2021 | Oct. 21, 2021 | Apr. 12, 2022 (03CHO4-KS)
Radiation

Loop Antenna R&S HFH2-Z22 100321 9kHz~30MHz Nov. 01, 2020| Oct. 21, 2021 | Oct. 31, 2021 | (03CHO04-KS)
. Radiation

Bilog Antenna TeseQ CBL6111D 49922 30MHz-1GHz May 30, 2021 Oct. 21, 2021 | May 29, 2022 (03CHO4-KS)
Radiation

Horn Antenna | Schwarzbeck [(BBHA9120D 1356 1GHz~18GHz Apr. 18, 2021 | Oct. 21, 2021 | Apr. 17, 2022 (03CHO4-KS)
Radiation

SHF-EHF Horn|  Com-power AH-840 101070 18GHz~40GHz | Jan. 6, 2021 | Oct. 21, 2021 | Jan. 5, 2022 | (03CH04-KS)

L Radiation
Amplifier SONOMA 310N 187289 9KHz-1GHz Jan. 06, 2021| Oct. 21, 2021 | Jan. 05, 2022 (03CHO4-KS)

o EM18G40G Radiation
Amplifier MITEQ GA 060728 18~40GHz Jan. 07, 2021 Oct. 21, 2021 | Jan. 06, 2022 | (03CH04-KS)
high gain MITEQ ﬁ)hfgéél?s-gf)l 2025788 1Ghz-18Ghz  |Jan. 06, 2021| Oct. 21, 2021 | Jan.05, 2022 |, Radiation
Amplifier oP e e e (03CHO04-KS)

Radiation
Amplifier Keysight 83017A | MY57280106 | 500MHz~26.5GHz | Oct. 13, 2021 | Oct. 21, 2021 | Oct. 12, 2022 | (03CH04-KS)
AC Power Radiation
Source Chroma 61601 F104090004 N/A NCR Oct. 21, 2021 NCR (03CH04-KS)
Radiation
Turn Table ChamPro EM 1000-T [ 060762-T 0~360 degree NCR Oct. 21, 2021 NCR (03CH04-KS)
AntennaMast|  ChamPro | EM 1000-A | 060762-A 1m-4m NCR Oct. 21, 2021 NCR Radiation
e (03CHO04-KS)
NCR: No Calibration Required
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
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e% FCC RADIO TEST REPORT Report No. : FG101906A

SPORTON LAB.

Appendix A. Test Results of Conducted and ERP/EIRP Test

Conducted Output Power(Average power) and ERP/EIRP

GSM850 Burst Average Power (dBm)
TX Channel 128 | 189 251

836.4 848.8

Frequency (MHz) 824.2
GSM 1 Tx slot

GPRS 1 Tx slot
GPRS 2 Tx slots
GPRS 3 Tx slots
GPRS 4 Tx slots
EDGE 1 Tx slot
EDGE 2 Tx slots

EDGE 3 Tx slots

EDGE 4 Tx slots

GSM1900 Burst Average Power (dBm)
TX Channel
Frequency (MHz)
GSM 1 Tx slot
GPRS 1 Tx slot
GPRS 2 Tx slots
GPRS 3 Tx slots
GPRS 4 Tx slots
EDGE 1 Tx slot
EDGE 2 Tx slots
EDGE 3 Tx slots
EDGE 4 Tx slots

Sporton International (Kunshan) Inc. Page Number . Al of A25
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Band WCDMA V
TX Channel 4182 ERP(W)
Rx Channel 4407
Frequency (MHz) 836.4 M

3GPP Rel 99 AMR 12.2Kbps
3GPP Rel 99 RMC 12.2Kbps
3GPP Rel 6 HSDPA Subtest-1
3GPP Rel 6 HSDPA Subtest-2
3GPP Rel 6 HSDPA Subtest-3
3GPP Rel 6 HSDPA Subtest-4
3GPP Rel 8 DC-HSDPA Subtest-1
3GPP Rel 8 DC-HSDPA Subtest-2
3GPP Rel 8 DC-HSDPA Subtest-3
3GPP Rel 8 DC-HSDPA Subtest-4
3GPP Rel 6 HSUPA Subtest-1
3GPP Rel 6 HSUPA Subtest-2
3GPP Rel 6 HSUPA Subtest-3
3GPP Rel 6 HSUPA Subtest-4
3GPP Rel 6 HSUPA Subtest-5

Sporton International (Kunshan) Inc. Page Number . A2 of A25
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Al. GSM

Peak-to-Average Ratio

Mode GSM850 Limit: 13dB
Mod. GSM EDGE Result
Lowest CH 0.20 3.36
Middle CH 0.20 3.62 PASS
Highest CH 0.17 3.42
Mode GSM1900 Limit: 13dB
Mod. GSM EDGE Result
Lowest CH 0.20 3.10
Middle CH 0.17 3.51 PASS
Highest CH 0.20 3.54
Sporton International (Kunshan) Inc. Page Number : A3 of A25
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

GSM850 (GSM) GSM850 (EDGE)
Lowest Channel

Lowest Channel

Spectrum Spectrum
Ref Level 35.00 d8m Offset 24.50 d& Ref Level 35.00 dém Offset 24.50 d8
o att 30de  AQT 2ms @ RBW 10 MHz 30ds  AQT 2ms @ RBW 10 MHz
TRG:EXT
(@155 view
0.1 = G B o
o 0.01 \
S =
= } <
E- 1E-
E- 1E4
N %
\‘\ “\
fcEezez i Mean Pwr + 20.00 dB | GLEELIE Mean Pwr + 20.00 dB
y istril Function Samples: 130000 v istri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.19% | 0.01% | Mean | peak | crest | 10% | 1% | __0.19% | 0.01% |
Trace 1 [ 30.17 dBm | 30.35 dem 0.18 dB 0.09 d8 0.17 db 0.20 dB 0.20 db Trace 1 [ 22.85 dm | 26.31 dem 3.42 db 2.70 de 3.28 dB 3.36 dB 3.42 dB
— — — —
L JU ) Measuring... i ) e 4 L N ) Measuring...  ERANINNCD e

4
Date: 18.0CT.2021 14:05:26

Date: 18.0CT.2021 14:25:23

Middle Channel Middle Channel

Spectrum .- Spectrum
Ref Level 35.00 d8m Offset 24.50 dg Ref Level 35.00 dém Offset 24.50 d8
Jo Att 30ds  AQT 2ms @ RBW 10 MHz 30ds  AQT 2ms @ RBW 10 MHz
TRG:EXT
(0153 view
0.1 = s
|
0 0.01 -
3 \ |
N N
E 1E +
t X
S 5
\ i :
E- 1E- |
z 3
\\ “\
|cF 8364 Mz Mean Pwr + 20.00 dB |cEBas 4 iz Mean Pwr + 20.00 dB
'3 i istril Function Samples: 130000 Y istril Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.19% [ 0.01% | Mean | peak | crest | 10% | 1% | 0.19% [ 0.01% |
Trace 1 [30.40 dBm | 30.59 dem 0.18 dB 0.09 d8 0.17 db 0.20 d8 0.20 db Trace 1 [ 22.44 dBm | 26.17 dem 3.73 dB 2.87 dé 3.51d8 3.62 dB 3.65 db
— _ —
L JU | Measuring...  WRRRRENED W6 p L JU | Measuring...  GRNNINLND W6

A
Date: 18.0CT.2021 14:05:36

Date: 18.0CT.2021 14:25:35

Highest Channel

Spectrum _— Spectrum
Ref Level 35.00 dbm _ Offset 24.60 d&

Highest Channel

Ref Level 35.00 dém Offset 24.50 d8
[ Att 30de  AQT 2ms & RBW 10 MHz o Att 30de  AQT 2ms & RBW 10 MHz
TRG:EXT TRG:EXT
(@153 View (@153 View
0.1 ~ S
o
i
% S
E-
2. N
7
X N
\ \
ﬁF 848.8 MHz Mean Pwr + 20.00 dB F:_F 848.8 MHz Mean Pwr + 20.00 dB
9 Function Samples: 130000 Y i istril Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.19% [ 0.01% | Mean | peak | crest | 10% | 1% | 0.19% | 0.01% |
Trace 1 30.38 dBm 30.55 dém 0.17 d8 0.12 dB8 0.17 dB 0.17 d8 0.17 dB Trace 1 22.51 dBm 26.03 dBm 3.52 dB 2.81 d8& 3.30 dB 3.42 d8 3.45 dB
— T e
L JU | Measuring..  WRARAELLD e 7 L JU | Measuring...  WRARNEALD W 4
Date: 18.0CT.2021 14:05:45

Date: 18.0CT.2021 14:25:45
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GSM1900 (GSM) GSM1900 (EDGE)

Lowest Channel Lowest Channel

Spectrum Spectrum
Ref Level 35.00 d8m Offset 25.40 dg Ref Level 35.00 dém Offset 25.40 d8
o att 30de  AQT 2ms @ RBW 10 MHz o Att 30ds  AQT 2ms @ RBW 10 MHz
TRG:EXT TRG:EXT
(@153 View (@153 View
.1 - 0.1 —
= \\ =
|
o 0.01
= S
% N
E- 1E- 3
!
E- 1E4
N X
\‘\ “\
fcE Losoz oriz Mean Pwr + 20.00 dB fcE Lesuz otz Mean Pwr + 20.00 dB
y istril Function Samples: 130000 v istri Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.19% | 0.01% | Mean | peak | crest | 10% | 1% | __0.19% | 0.01% |
Trace 1 [ 27.21 dBm | 27.40 dem 0.15 dB 0.12 d8 0.17 db 0.20 dB 0.20 db Trace 1 [ 22.83 dBm | 25.99 dem 3.16 dB 2.58 d 3.01 dB 3.10 d& 3.16 dB
— — — —
L JL ) Measuring... 4 " 7 L JU ) Measuring... WERRANINS W6 4

Date: 18.0CT.2021 14:52:11 Date: 18.0CT.2021 15:06:42

Middle Channel Middle Channel

Spectrum .- Spectrum
Ref Level 35.00 dém _ Offset 25.40 d&

Ref Level 35.00 dém  Offset 25.40 d&
fo At 30ds  AQT 2ms @ RBW 10 MHz 30ds  AQT 2ms @ RBW 10 MHz
TRGIEXT.
(@152 view
p.1 =

p.o

1‘

rgr— 1.88 GHz Mean Pwr + 20.00 dB ’CF 1.88 GHz

Mean Pwr + 20.00 dB
'3 Function Samples: 130000 Y istril Function Samples: 130000
Mean | pPeak | crest | 10% | 1% | 019 | 0.019% | Mean Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 27.15 dBm | 27.43 dem 0.24 dB 0.12 d8 0.14 dB 0.17 d8 0.17 db Trace 1 [ 22.57 dBm | 26.11 dem 3.54 db 2.50 d& 3.42 dB 3.51d8 3.57 dB
— — — —
L Di | Measuring..  GRNRNLIND W6 4 L JU | Measuring...  WRARANILD W6 4

Dete: 18.0CT 2021 14:52:19 Date: 18.0CT.2021 15:06:53

Highest Channel Highest Channel

Spectrum _— Spectrum
Ref Level 35.00 d8m Offset 25.40 dg Ref Level 35.00 dém Offset 25.40 d8
[ Att 30de  AQT 2ms & RBW 10 MHz o Att 30de  AQT 2ms & RBW 10 MHz
TRG:EXT TRG:EXT
(@153 View (@153 View
0.1 < 0.1 =
o g 0.01
i
% S
E-{ 1E-
2. N
7
X N
\ \
ﬁF 1.9098 GHz Mean Pwr + 20.00 dB ’CF 1.9098 GHz Mean Pwr + 20.00 dB
9 i Function Samples: 130000 Y i istril Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.19% [ 0.01% | Mean | peak | crest | 10% | 1% | 0.19% | 0.01% |
Trace 1 27.18 dBm 27.39 dém 0.21 dB 0.12 dB8 0.14 dB 0.20 d& 0.23 dB Trace 1 22.35 dBm 25.98 dBm 3.62 dB 2.81 d8& 3.45 dB 3.54 d8 3.62 dB
— T _—
L JU | Measuring..  WRARAELLD e 7 L JU | Measuring..  GRARNEAED e 4

Date: 18.0CT 2021 14:52:29

Date: 18.0CT.2021 15:07.07
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26dB Bandwidth

Mode GSM850
Mod. GSM EDGE

Lowest CH 0.32 0.32

Middle CH 0.32 0.31

Highest CH 0.32 0.31
Mode GSM1900
Mod. GSM EDGE

Lowest CH 0.32 0.31

Middle CH 0.31 0.31

Highest CH 0.32 0.31

Sporton International (Kunshan) Inc. Page Number A6 of A25
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SPORTON LAB.

F

CC RADIO TEST REPORT

Report No. : FG101906A

GSM850 (GSM)

GSM850 (EDGE)

Lowest Channel

Lowest Channel

3 pectrum =
Ref Level 35.00 dBm _ Offset 24.50 dB @ RBW 5 kHz Ref Level 35.00 dbm  Offset 24.50 08 @ RBW & kHz
o_att B SWT_ 379.3 ys @ VBW 20kHz _Mode Auto FFT lo_att 3098 SWT  379.3 us @ VBW 20 kHz _Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
-~ M1[1] 25.17 dBm) - M1[1] 21.17 dBm)|
Ty 824.224000 MHz P 824.143100 MHz
™ J\,,,\J‘; ndB 26.00 dB) Y ndp 26.00 dB)
20 318.700000000 kHz b J\/l By 316.700000000 kHz
2586.4 “h.factor 2602.4]
10 ro 10 7 5
o /lﬂ o P/ \
-10 -10
e ~ 7
E ai s ¥ y Pk 1 \1'\
20 20 Y
7 p N
-0 d ’[r, -30 d
40 ! ‘E 4 J‘WJ N
. P %, < )
o o= W Wy
S0 S0
-60 60
CF 824.2 MHz 1001 pts Span 1.0 MHz CF 824.2 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 624.224 MHZ 25.17 dBm nd8 down 318.7 kHz M1 1 8241431 MHZ 21.17 dbm ndg down 316.7 kHz
T1 | 1 824.0392 MHz -0.56 dBm ndB 26.00 d& T1 1 824.0422 MHz -4.91 dBm ndB 26.00 dé
T2 1 824.3578 MHz -0.78 dBm Q factor 2586.4 T2 1 8243568 MHz -4.45 dBm Q factor 2602.4

Date: 21.DEC 2021 11:24:43

Date: 21.DEC 2021 11:31:59

Middle Channel

Middle Channel

Date: 21.DEC.2021 11:25:08

= pectrum 3
Ref Level 35.00 dBm _ Offset 24.50 0B @ RBW S kHz Ref Level 35.00 dbm  Offset 24.50 08 @ RBW & kHz
o_att 30d8  SWT _ 379.3us @ VBW 20 kHz _Mode Auto FFT o_att 30d8  SWT  379.3 us @ VBW 20 kHz _Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
20 M1[1] 25.20 dBm)| 204d mM1[1] 21.71 dBm)|
836.417000 MHZ, r 836.402000 MHz,
i | nd8 26.00 dB) 2 ndB 26.00 dB)
20 7 316.700000000 kHz| 2 re. Ag: 314.700000000 kHz
2641.2 r ctor 2657.9)
10 . 10 7 T
T 4 \
o o /,
-10 -10 [ ‘K
-20 )‘/ -20 s £ \VK \\
-30 dby - 30 doy J/
\/N/ W
. A A‘mw g ——
i i W AN PARALM
56 S0
-60 -60
CF 836.4 MHz 1001 pts Span 1.0 MHz CF 836.4 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result |
M1 1 636.417 MHZ 25.20 dBm nd8 down 316.7 kHz M1 1 636.402 MHZ 21.71 dbm ndg down 314.7 kHz
T1 1 836.2422 MHz -0.98 dBm ndd 26.00 dB T1 1 836.2432 MHz -4.18 dBm ndd 26.00 dB
T2 1 836.5568 MHz -0.98 dBm Q factor 2641.2 T2 1 836.5578 MHz -4.51 dBm Q factor 2657.9

Date: 21.DEC 2021 11:33:39

Highest Channel

Highest Channel

-z pectrum
Ref Level 35.00 dBm _ Offset 24.50 0B @ RBW 5 kHz Ref Level 35.00 dbm  Offset 24.50 08 @ RBW & kHz
o att 3008 SWT  370.3 ps @ VBW 20 kHz _Mode Auto FFT o att 3008 SWT  379.3 us @ VBW 20 kHz _Mode 4uto FFT
(@ 1Pk Max (@ 1Pk Max
20 M1[1] 25.26 dBm)| 20d M1[1] 22.19 dBm)|
4 848.810000 MHZ, V1 848.816000 MHz
2 V| B 26.00 dB) 2 ndp 26.00 dB)
20 P w 317.700000000 kHz| 20 e "‘»ﬁ"\/{;‘; 313.700000000 kHz
Qhyctor 2671.9 factor 2705.9
10 df ra m“'\“ 10 df k\\
o y/ -( o 2
X \
-10 -10
-20 / 20 u \,\\‘
30 dB 30 = N
40 v Mr -40 e LS
M ™1 My
- g
-60 -60
CF 848.8 MHz 1001 pts Span 1.0 MHz CF 848.8 MHz 1001 pts Span 1.0 MHz
Marker arker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 848.81 MHz 25.26 dBm nd8 down 317.7 kHz M1 1 848.816 MHZ 22.19 dbm ndg down 313.7 kHz
T1 1 848.6412 MHz -1.08 dBm nd8. 26.00 dB T1 1 848.6432 MHz -4.13 dBm nd8. 26.00 dB
T2 1 848.9568 MHz -0.94 dBm Q factor 2671.9 T2 1 848.9568 MHz -3.90 dBm Q factor 2705.9

Date: 21.DEC 2021 11:25:53

Date: 21.DEC 2021 11:34:03
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GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

Date: 21.DEC 2021 11:44:24

Date: 21.DEC 2021 11:41:57

3 pectrum =
Ref Level 35.00 dBm _ Offset 25.40 0B @ RBW 5 kHz Ref Level 35.00 dbm  Offset 25.40 02 @ RBW & kHz
o_att B SWT_ 379.3 ys @ VBW 20kHz _Mode Auto FFT lo_att 30d8  SWT  379.3 us @ VBW 20 kHz _Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
30 M1[1] 22.26 dBm| 30 M1[1] 21.50 dBm
" 1.850267900 GHz, 1.850218000 GHz,
¥ nds 26.00 dB) ¥ ndp 26.00 dB)
e v o 5:‘4 318.700000000 kHz, e L T, Bw 309.700000000 kHz]
actor 5806.0 <3 “Qufactor 5974.4]
10 - 10 —
oy il N
o : &i o q\(
-10 7 10 A
7 \
" nd W M
-20 7 -20 //.-
s N !
-0 d -30 d
A ] 3
-40 - ™ -40 e o
PSRN e [ y =
S0 -0
50 60
CF 1.8502 GHz. 1001 pts Span 1.0 MHz CF 1.8502 GHz. 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.8502679 GHz 22.26 dBm nd8 down 318.7 kHz M1 1 1.850218 GHz 21.50 dbm ndg down 308.7 kHz
T1 | 1 1.8500412 GHz -3.76 dBm ndB 26.00 d& T1 1 1.8500472 GHz ~4.68 dBm ndB 26.00 dé
T2 1 1.8503598 GHz -3.78 dBm Q factor 5806.0 T2 1 1.8503568 GHz -4.64 dBm Q factor 5974.4

Middle Channel

Middle Channel

=

Ref Level 35.00 dém  Offset 25.40 d& @ RBW 5 kHz

pectrum

(=)

Ref Level 35.00 dém

Offset 25.40 dB @ RBW 5 kHz

Date: 21.DEC.2021 11:45:07

Date: 21.DEC 2021 11:4219

o_att 30d8  SWT _ 379.3us @ VBW 20 kHz _Mode Auto FFT o_att 30d8  SWT _ 379.3 us @ VBW 20 kHz _Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
20 M1[1] 22.64 dBm)| 204d mM1[1] 21.16 dBm)|
ML 1.880067900 GHz, = 1.879964000 GHz,
i % ) nds 26.00 dB) 2 Y ndp 26.00 dB)
20 s »'\'Lg:; 313.700000000 kHz| 20 By 313.700000000 kHz
actor 5993.5 “vafactor 5993.1
10 ﬂ 10
Fi N
0 - 2 0
/
-10 // \ -10
¥ \
-20 / 4 20 / A
ol ; ! ok %
/ A v
o o M
v
Y ey
-60 -60
CF 1.88 GHz 1001 pts Span 1.0 MHz CF 1.88 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result |
M1 1 1.8800679 GHz 22.64 dBm nd8 down 313.7 kHz M1 1 1.879964 GHz 21.16 dbm ndg down 313.7 kHz
T1 1 1.8798422 GHz -3.43 dBm ndd 26.00 dB T1 1 1.8798442 GHz -5.54 dBm ndd 26.00 dB
T2 1 1.8801558 GHz -3.27 dBm Q factor 5993.5 T2 1 1.8801578 GHz -5.13 dBm Q factor 5993.1

Highest Channel

Highest Channel

Date: 21.DEC 2021 11:45:29

Date: 21.DEC 2021 11:4242

-z pectrum
Ref Level 35.00 d8m _ Offset 25.40 B @ RBW 5 kHz Ref Level 35.00 dbm  Offset 25.40 02 @ RBW & kHz
o att 3008 SWT  370.3 s @ VBW 20 kHz _Mode Auto FFT o att 3008 SWT  370.3 us @ VBW 20 kHz _Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
20 22.33 dBm)| 20d M1[1] 21.23 dBm)|
1.909867900 GHz, e 1.909819000 GHz,
26.00 dB) 5 nds 26.00 dB)
20d 20d x
317.700000000 kHz, e o Bw 309.700000000 kHz|
A uWoctor 6011.9 factor 6166.9
10d 10d
7 ™
¥, B 7 3
0 - ‘TN 0 >
-10 -10
i
20 — Wt 20 ™
/ ™ # \
30 dB 30
v
-40 'J,j P 40 s MN\\/\ A
PN s e
S0 S0
-60 -60
CF 1.9098 GHz 1001 pts Span 1.0 MHz CF 1.9098 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | __Function | Function Result Type | Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 1.0098679 GHz 22.33 dBm nd8 down 317.7 kHz M1 1 1.909819 GHz 21.23 dbm ndg down 309.7 kHz
T1 1 1.9096422 GHz -3.65 dBm nd8. 26.00 dB T1 1 1.9096452 GHz -5.12 dbm nd8. 26.00 dB
T2 1 1.9099598 GHz -4.02 dBm Q factor 6011.9 T2 1 1.9099548 GHz -4.79 dBm Q factor 6166.9
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Occupied Bandwidth

Mode GSM850
Mod. GSM EDGE

Lowest CH 0.24 0.24

Middle CH 0.24 0.24

Highest CH 0.24 0.24
Mode GSM1900
Mod. GSM EDGE

Lowest CH 0.24 0.24

Middle CH 0.24 0.24

Highest CH 0.24 0.24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

GSM850 (GSM)

GSM850 (EDGE)

Lowest Channel

Lowest Channel

o o
Ref Level 35.00 d8m Offset 24.50 d& RBW 10 kHz Ref Level 35.00 dém Offset 24.50 d8 RBW 10 kHz
o _att 30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT o att 30d8  SWT  189.6 ys @ VBW 30kHz Mode Auto FFT
(@ 17k Max (@ 17k Max
208 M1 m1[1] 27.96 dBm)| 20 m1[1] 21.67 dBm)|
g 824.133100 MHz| M 824.192000 MHz|
20d o 240.759240759 kHz| 20d 7 Occ Bw 241.758241758 kHz|
\
10 d 10 di
g2
0 - o B
\ A
-10 dB 4 -10 dey /
>y /j
20 . 20 S
p 3
30 - 30 -
Way
-40 B e
] ] e
-50 di -50 di
-0 -0
CF 824.2 MHz 1001 pts Span 1.0 MHz CF 824.2 MHz 1001 pts Span 1.0 MHz
arker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 824,1331 MHz 27.96 dém M1 1 824.192 MHz 21.67 dBm
T1 1 824.08012 MHz 14.25 dBm Occ Bw 240.759240759 kHz T1 1 624.079121 MHz 6.92 dbm Oce Bw 241.756241758 kHz
T2 1 624.320879 MHz 13.85 dbm T2 1 624.320873 MHz 6.79 dbm

Date: 18.0CT.2021 13:54:47

Date: 18.0CT.2021 14:11:23

Middle Channel

Middle Channel

ectrum e o
Ref Level 35.00 d8m Offset 24.50 d& RBW 10 kHz Ref Level 35.00 dém Offset 24.50 d8 RBW 10 kHz
lo_att 30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT lo_att 30de  SWT  189.6 ys @ VBW 30 kHz Mode Auto FFT
(@ 17k Max (@ 17k Max
0d M mM1[1] 28.50 dBm)| 20 m1[1] 21.05 dBm)
~—f\ 836.394000 MHz| V% 836.464900 MHz|
20 d L\’)( Bw 242.757242757 kHz| 20d " Occ Bw 236.763236763 kHz|
/ Tig
10d 10 di 7 v
f a
o o S \
7 'l \
-10 dB -10 s
e ]
A s Ly
20 20
30 - - 30
//n M A 4 RaVTZAN
s
Py = v 40 ST
-50 d -50 d
-0 -60
CF 836.4 MHz 1001 pts Span 1.0 MHz CF 836.4 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 836.394 MHz 28.50 dém M1 1 836.4649 MHz 21.05 dBm
T1 1 836.279121 MHz 14.35 dBm Occ Bw 242.757242757 kHz T1 1 836.282118 MHz 8.32 dbm Occ Bw 236.763236763 kHz
T2 1 836.521878 MHz 14.88 dbm T2 1 636.518881 MHz 6.05 dbm

Date: 18.0CT.2021 13:55:19 Dete: 18.0CT.2021 14:11:44

Highest Channel Highest Channel

ectrurr o v
Ref Level 35.00 d8m Offset 24.50 d& RBW 10 kHz 35.00 dBm  Offset 24.50 d& RBW 10 kHz
o att 30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT 30dB  SWT  180.6 us @ VBW 30 kHz _Mode auto FFT
@17k Max (@ 17k Max
20 mM1[1] 28.63 dBm)| 20 m1[1] 22.10 dBm)|
/’\_\/ M 848.867900 MHz| 11 848.788000 MHz|
20d ~ \Ql,unw 240.759240759 kHz| 20d 7 ~ Occ Bw 238.761238761 kHz|
2 . ; 2
b4 - ./
10d B 10 di
/ \
0 0
// \ i S
-10 > - -10 7 \
o~
20 s 20 r e
# 7 L
\
=0 ~ Y =0 7
/ N = AN P
40 depm— 40 g8fie R
-50 df -50 di
-0 d -0 d
CF 848.8 MHz 1001 pts Span 1.0 MHz CF 848.8 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 848,8679 MHz 28.63 dém M1 1 B848.788 MHz 22.10 dBm
T1 1 848.68012 MHz 14.53 dBm Occ Bw 240.759240759 kHz T1 1 848.681119 MHz 7.42 dbm Occ Bw 238.761238761 kHz
T2 1 848.920879 MHz 15.14 dBm T2 1 848.91988 MHz 7.39 dBm

Date: 18.0CT.2021 13:55:38 Date: 18.0CT.2021 14:12.05
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

o o
Ref Level 35.00 d8m Offset 25.40 dg RBW 10 kHz Ref Level 35.00 dém Offset 25.40 d8 RBW 10 kHz
lo_att 30de  SWT  189.6 us @ VBW 30 kHz _Mode Auto FFT o att 30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT
(@1Pk Max (@1Pk Max
30d  M1[1] 25.76 dBm| 30d mMi1[1] 21.08 dBm|
4 1.850267900 GHz 1.850176000 GHz
o e "“vw\m.c Bw 239.760239760 kHz| sl Occ Bw 240.759240759 kHz|
= B ~ A
10d 10d =
=
0 : 0 -
\
-10 de; 3 -10 d a
i o \
20 y 20 <
b
-30 -30 >
~ \ .
ol M A v s
| 40 e -40 4B - -
-50 di -50 di
-60 60
CF 1.8502 GHz 1001 pts Span 1.0 MHz CF 1.8502 GHz 1001 pts Span 1.0 MHz
arker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 1.8502679 GHz 25.76 dém M1 1 1.850176 GHz 21.08 dBm
T1 1 1,85008112 GHz 11.77 dém Occ Bw 239.76023976 kHz T1 1 1.85008012 GHz 6.92 dbm Oce Bw 240.759240759 kHz
T2 1 1.85032088 GHz 11.47 dBm T2 1 1.85032088 GHz 7.11 dbm
Date: 18.0CT.2021 14:4259 Date: 18.0CT.2021 14:68:21
ectrum e pectrum e
Ref Level 35.00 d8m Offset 25.40 dg RBW 10 kHz Ref Level 35.00 dém Offset 25.40 d8 RBW 10 kHz
lo_att 30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT lo_att 30de  SWT  189.6 ys @ VBW 30 kHz Mode Auto FFT
(@1Pk Max (@1Pk Max
20d 2 m1[1] 25.63 dBm)| 20 m1[1] 21.09 dBm)|
!’ 1.879982000 GHz| s 1.879976000 GHz|
ere NN ) OCC B 241.758241758 kHz| X, Occ Bw 244.755244755 kHz|
20 d 20d =
10 d 10 di
0 0
-10 de; -10
20 - 20 - s
! N
-30 N -30
e o
S e .
B = |40t~ <
-50 d -50 d
-60 -0
CF 1,88 GHz 1001 pts Span 1.0 MHz CF 1.88 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 1.879982 GHz 25.63 dém M1 1 1.879976 GHz 21.09 dBm
T1 1 1,87988012 GHz 12.04 dbm Occ Bw 241.756241758 kHz T1 1 1.87987812 GHz 7.31 dbm Occ Bw 244755244755 kHz
T2 1 1.88012188 GHz 12.06 dbm T2 1 188012288 GHz 6.42 dbm

Date: 18.0CT 2021 14:43:20

Date: 18.0CT.2021 14:58:42

Highest Channel

Highest Channel

ectrurr o v
35.00 dBm  Offset 25.40 de RBW 10 kHz 35.00 dBm  Offset 25.40 d& RBW 10 kHz
30de  SWT  189.6 ys @ VBW 30 kHz _Mode Auto FFT 30dB  SWT  180.6 us @ VBW 30 kHz _Mode auto FFT
(@ 17k Max
mMi[1] 25.44 dBm| 30d mMi1[1] 21.67 dBm|
1.909824000 GHZ| M 1.909795000 GHz|
pealr ™ ‘\/\J\O(.(vr\w 240.759240759 kHz| 20d A Occ Bw 242.757242757 kHz|
1 a2 A =
2 L 7o
10 df 10d . =
7 < i -
0 0
\ / \
N\ / %
-10 C -10 ]
-
—
20 20 L \
5 Y
-30 \ - -30 A\
=
e A S\
™ A e S
40 L ~04pas -
-50 df -50 di
-0 d -0 d
CF 1.9098 GHz 1001 pts Span 1.0 MHz CF 1.9098 GHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 1.909824 GHz 25.44 dém M1 1 1.909795 GHz 21.67 dBm
T1 1 1,90968012 GHz 11.42 dBm Occ Bw 240.759240759 kHz T1 1 1.90968012 GHz 6.41 dbm Occ Bw 242.757242757 kHz
T2 1 1.90992088 GHz 10.69 dBm T2 1 1.90992288 GHz 7.06 dBm

Dete: 18.0CT.2021 14:43.40

Date: 18.0CT.2021 14:59:04
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

ctrum

Ref Level 35.00 dBm
SGL Count 50/50

Offset 24.50 dg Mode Auto Sweep

Spectrum # I

Ref Level 35.00 dBm
SGL Count 50/50

Offset 24.50 d8

Mode Auto Sweep

@1 Max @1 Max
20 glimit §heck PAES | SPURIGHE CHEEKABS PAES
Line _$PURIOUS_LINE_ABS PABS ind _$PURIOUS_)LINE_ABS_| PABS
20d A 20
10 di / \ 10 uw\
. | !
-10 dem
LINE_ABS_ \u l
204 ‘}) o 0 d \
-30 de } 30 de \
-40 dB: JJ -40 der -
-50 dB l 50 d [
[P Y -
60d -60 dB
Start 820.0 MHz 2003 pts Stop 824.5 MHz | | |[ Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,60290 MHz -42.23 dBm -29.23 dB 843,500 MHz 849,000 MHz 10.000 kHz 848.78792 MHz 20.59 dém ~14.41 dB
823.000 MHz 824.000 MHz 3.000 kHz 823.97904 MHz -21.14 dém -8.14 d8 849.000 MHz 850.000 MHz 3.000 kHz 849.01497 MHz -20.23 dBm -7.23dp
824.000 MHz 824.500 MHz 10.000 kHz 824.22804 MHz 20.42 dBm -14.58 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.38212 MHz -41.89 dBm -28.89 dB

N J

Date: 18.0CT.2021 14:31:19

(L1

Date: 18.0CT.2021 14:33:06

GSM850 (EDGE)

Lowest Band Edge

Highest Band Edge

sctrum % || Spectrum  # I <
Ref Level 35.00 dém  Offset 24.50 d& Mode Auto Sweep Ref Level 35.00 dBm  Offset 24.50 dB Migre); hite Sweep
SGL Count 50/50 SGL Count 50/50
[@1 Max @1 Max
_Limit $heck PAES | SPURIGHIS GHBEKABS _ PAES
30 AP e $pURIOUS | INE_ABS PABS Y YPiid _BPURIOUS_|INE_ABS | PAES
20 di 20 dl
10d K 10 ﬁ
. f[ \\ )
o) dB
LINE_ABS_ \ \
PIY |
-30 dB jm t 0 de ,,\
-40 der ‘/ -40 derr
-50 dB I i -50 d [
| PP O . MWWWJ
-60 dB -60 dB
Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |___Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 821,13437 MHz -42.37 dBm -29.37 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.77395 MHz 14.02 dBm -20.98 dB
823.000 MHz 824.000 MHz 3.000 kHz 823.98703 MHz -24.55 dBm -11.55 dB 849.000 MHz 850.000 MHz 3.000 kHz 849.00299 MHz -28.00 dem -15.00 de
824.000 MHz 824.500 MHz 10.000 kHz 824.20110 MHz 15.06 dém -19.94 dB 850.000 MHz 855.000 MHz 100.000 kHz 851.25624 MHz -42.35 dBm -29.35 dB
7

] ) QI o8

Date: 18.0CT.2021 14:18:54

annm e

Date: 18.0CT.2021 14:20:28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

¢ trum %

Ref Level 35.00 dém Offset 25.40 dB

SGL Count 50/50

Mode Auto Sweep

Spectrum # I

Ref Level 35.00 dBm
SGL Count 50/50

Offset 25.40 d8

Mode Auto Sweep

@1 Max @1 Max
30 ghimit Gheck PAES | SPURIGHIE GHEEKABS _ PAES
Line _$PURIOUS_|LINE_ABS_| PABS Y YPiite [EPURIOUS_|INE_ABS | PABS

20d 20 dﬂ

10 def ( \ 10 g \

. Y

-10 d -1p dBm

SPURI j L \

_20 df '\ 0 d

-30 df 30 dB

-40 dB! II’ -40 dBrr \\

-50 dby . s0d

Ll I ||..M WM\M&

-60 dB - -60 dB

Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
1.845 GHz | 1.849 GHz 1.000 MHz 1.84893 GHz -33.90 dém | -20.90 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.90979 GHz 19.82 dBm -15.18 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -23.32 dBm -10.32 d& 1.910 GHz 1.911 GHz 3.000 kHz 1.91002 GHz -23.23 dBm -10.23 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85026 GHz 19.45 dBm -15.55 dg 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -33.87 dBm -20.87 dB
) J 2 ( G &8

Date: 18.0CT.2021 14:45:21

Date: 18.0CT.2021 14:46:55

GSM190

0 (EDGE)

Lowest Band Edge

Highest Band Edge

E: trum  ¥#

Ref Level 35.00 dBm Offset 25,40 dg

SGL Count 50/50

Mode Auto Sweep

Spectrum # I

Ref Level 35.00 d&ém
SGL Count 50/50

Offset 25.40 d&

Mode Auto Sweep

@1 Max @1 Max
30 ghimit $heck PABS -SPURIOBECHNEKABS PARS
“Line _BPURIOUS_|INE_ABS PABS Eine [SPURIOUS_J INE_ABS PABS
20d
A
)
-1 d
_LINE_ABS_ ’ ‘ \
=20 d \
#__h i
J -40 de
-50 dey
Aol .4\.&“" w.u s
-60d
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84889 GHz -34.21 dBm | -21.21 dB 1,000 GHz 1.910 GHz 10.000 kHz 1.90979 GHz 15.21 dém -19.79 db
1.849 GHz 1.850 GHz 3.000 kHz 1.84997 GHz -28.95 dém -15.95 dB 1,910 GHz 1.911 GHz 3.000 kHz 1.91004 GHz -29.47 dBm -16.47 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85023 GHz 15.03 dBm -19.97 dB 1.911 GHz 1,915 GHz 1.000 MHz 1.91105 GHz -34.22 dBm -21.22 dB
T i
1 ) I ( (]
Date: 18.0CT.2021 15:01:14 Date: 18.0CT.2021 15:02:49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

offset 24,50 db

Mode Auto Sweep

0

(@1 Max
Limit heck PARS
10 dbife—$PURIOUS LINE ABS PABS

NE_ABS_

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 24,50 di Mode Auto Sweep

heck
BPURIOUS LI

PARS

NE_ABS PABS

INE_ABS_

50 d -50 di
60 d .60 dB
-70 -70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Aimit |
30.000 MHz 820.000 MHz 1.000 MHz 353.54073 MHz -26.98 dBm -13.98 dB 30.000 MHz 20.000 MHz 1.000 MHz 572.26137 MHz -26.83 dBm -13.83 dB
855.000 MHz 1.000 GHz 1.000 MHz 924.02174 MHz -25.48 dém -12.48 d8 855.000 MHz 1.000 GHz 1.000 MHz 923.73188 MHz -26.25 dém -13.25 d8
1,000 GHz 3,000 GHz 1.000 MHz 2,99538 GHz -26.07 dém -13.07 d& 1,000 GHz 3.000 GHz 1.000 MHz 2,60467 GHz -26.73 dBm -13.73 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -21,38 dBm -8.38 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -21,65 dBm -8.65 dB
7,000 GHz 9.000 GHz 1.000 MHz 7.90751 GHz -23.72 dém -10.72 d& 7,000 GHz 9.000 GHz 1.000 MHz 7.92976 GHz -24.76 dém -11.76 d8
TITTI o8 L JU J VI o8

Middle Channel

Middle Channel

Spectrum

@

Ref Level 20.00 dBm  Offset 24,50 d@

SGL Count 10/10

Mode Auto Sweep

Limit fheck

10 dbiRe—$PURIOUS LINE ABS

PARS

Start 30.0 MHz 28005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | Limit

30.000 MHz 820.000 MHz 1.000 MHz 698.20340 MHz -26.53 dém -13.53.dB

855.000 MHz 1.000 GHz 1.000 MHz 940.97826 MHz 24,71 dém -11.71d8

1.000 GHz 3.000 GHz 1.000 MHz 2.74191 GHz -26.57 d&m -13.57 d8

3.000 GHz 7.000 GHz 1.000 MHz 6.69079 GHz -21.40 dBm -8.40 d8

7.000 GHz 9,000 GHz 1.000 MHz 8.06274 GHz -24.15 dém -11.15 dB

Spectrum

@

Ref Level 20.00 dBm
SGL Count 10/10

Offset 24,50 di Mode Auto Sweep

@1 Max
Limit fheck PARS
10 dbifje—$PURIOUS LINE ABS PABS

-50
-60
70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW Frequency Power Abs ALimit |
30.000 MHz 20.000 MHz 1.000 MHz 183.77561 MHz -27.08 dém -14.08 d&
855.000 MHz 1.000 GHz 1.000 MHz 967.93478 MHz -25.45 dam -12.45 d8
1.000 GHz 3.000 GHz 1.000 MH2 2,92288 GHz -24.85 dBm -11.85 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.79926 GHz -21,46 dém -8.46 d8
7,000 GHz 9.000 GHz 1.000 MHz 8.08874 GHz -23.73 dém -10.73 d8

Date: 18.0CT.2021 14:03:29

T v

Date: 18.0CT.2021 14:23:32

TN o8

Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 24.50 dg

Mode Auto Sweep

(@1 Max

Limit ¢heck
10 dbiRe—$PURIOUS LINE ABS
0
LINE_ABS_

Spectrum

@

Ref Level 20.00 dBm
SGL Count 10/10

Offset 24.50 dB Mode Auto Sweep

(@1 Max
Limit ¢heck PARS

10 dbiRe—BPURIOUS LINE ABS PABS

0

-10

SBURIO

Ed

Date: 18.0CT.2021 14:04:29

T v

-50 -50
-60 -60
-70 -70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 80.73213 MHz -26.38 dBm -13.38 dB 30.000 MHz 820.000 MHz 1.000 MHz 122.58121 MHz -27.12 dBm -14.12 dB
855.000 MHz 1.000 GHz 1.000 MHz 865.10870 MHz -25,97 dém 12,97 d8 855.000 MHz 1.000 GHz 1.000 MHz 932.35507 MHz -24.95 dam 11,95 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.95238 GHz -26,29 dBm -13.29 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.22747 GHz -26.52 dBm -13.52 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.33883 GHz -21.00 dBm -8.00 d8 3.000 GHz 7.000 GHz 1.000 MHz 525 GHz -20.55 dém -7.55 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.87677 GHz -24.22 dém -11.22 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.48631 GHz -24.77 dém -11.77 d8

Date: 18.0CT.2021 14:24:32

TN o8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

offset 25.40 db

Mode

Auto Sweep

(@1 Max

heck
EPLRIOUS

Limit (

E_ARS

PAPS
P,

10 dbiRe

INE_ABS_

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 25.40 di

Mode Auto Sweep

(@1 Max

heck
LPLRIOUS } INE

Limit
10 dbife.

PARS
ABS P,

INE_ABS_

Date: 18.0CT.2021 14:48.02

Date: 18.0CT.2021 15:03:59

50 -0
60 60
70 70
Start 30.0 MHz 48006 pts Stop 1.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 400.59720 MHz -26.03 dém -13.03 30.000 MHz 1,000 GHz 1.000 MHz 807.79360 MHz -25.46 dém -12.46 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.84352 GHz -25.86 dBm -12,86 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.80340 GHz -26.19 dBm -13.19 d&
1.915 GHz 3,000 GHz 1.000 MHz 2.98149 GHz -25.37 dém -12.37 d8 1.915 GHz 3,000 GHz 1.000 MHz 2.74729 GHz -24.78 dém -11.78 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80127 GHz -20.26 dem -7.26 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.78378 GHz -19.89 dem -6.89 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.29164 GHz -22.50 dem -9.50 d 7.000 GHz 13.600 GHz 1.000 MHz 10.42963 GHz -22.10 dBm -5.10 de
13.600 GHz 19.100 GHz 1.000 MHz 15.56356 GHz -21.47 dém -8.47 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.75029 GHz -21.01 dém -8.01 dB
TTHTID w8 L JU J TITHTIND w8

Middle

Channel

Middle

Channel

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 25.40 db

Mode

Auto Sweep

Spectrum

&

Ref Level 20.00 dBm
SGL Count 10/10

offset 25.40 db

Mode

Auto Sweep

(@1 Max

(@1 Max
Limit ¢h: PARS Limit heck PARS
10 dbife—fiPLRIOUS | INE_ARS PABS 10 dbipe—fPURIOUS } INE_ARS P,

Date: 18.0CT.2021 14:50:10

Date: 18.0CT.2021 15:04:59

-50 -50
-60 -60
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 Mz 968.24838 MHz -25.22 dém -12.22d8 30.000 MHz 1.000 GHz 1.000 Mz 591.03198 MHz -25.81 dém -12.81d8
1.000 GHz 1.845 GHz 1.000 MHz 1.64378 GHz -26.05 dém -13.05 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.78609 GHz -26.03 dém -13.03 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.63393 GHz -24,53 dBm -11.53 d8 1.915 GHz 3.000 GHz 1.000 MHz 298081 GHz -25.50 dém -12.50 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -20.69 dém -7.69 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.60780 GHz -20.36 dBm -7.36 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.42441 GHz -23,33 dBm -10.33 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.31586 GHz -22.91 dBm
13.600 GHz 15.100 GHz 1.000 MHz 16.32054 GHz -20.95 deém -7.95 db 13.600 GHz 19.100 GHz 1.000 MHz 15.53567 GHz -21.53 dém X
VI o8 L JU ] VI o8

Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 dBm  Offset 25.40 dB Mode Auto Sweep

SGL Count 10/10

heck
EPLRIOUS

Limit (

NE_ABS.

10 dbife

INE_ABS_

Spectrum

(=]

Ref Level 20.00 dBm
SGL Count 10/10

oOffset 25.40 d

Mode Auto

Sweep

heck
EPURIOLS

PARS
PARS

INE_ABS_

50 S0
-60 -60
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 49“!)1& Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | __Powerabs | Al | Rangelow | Rangeup | RBW | Frequenc | __Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 Mz 576.48926 MHz -25.79 dém -12.79.d8 30.000 MHz 1.000 GHz 1.000 Mz 533.83058 MHz -24.72 dém -11.72.d8
1.000 GHz 1.845 GHz 1.000 MHz 1.09903 GHz -26.76 dém -13.76 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.82663 GHz -25.87 dém -12.87 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.88792 GHz -25.00 dém -12.00 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.99193 GHz -23.66 dem -10.66 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.28584 GHz -19.94 d&m -6.94 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.84089 GHz -19.45 dBm -6.45 dB
7.000 GHz 13.600 GHz 1.000 MHz 12.20070 GHz -23,54 dBm -10.54 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.50926 GHz -23.05 dBm -10.05 d8
13.600 GHz 19.100 GHz 1.000 MHz 15.48774 GHz -20.20 dB8m -7.20 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.85386 GHz -21.29 d8m -8.29 dB
VI o8 L JL J THINIID o8

Date: 18.0CT.2021 15:05:58

Date: 18.0CT.2021 14:51:09
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

Frequency Stability

Test Conditions Middle Channel G(SG%BS;) G(EII\DAg?E(; zl‘sl:)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108 0.0224
40 Normal Voltage 0.0032 0.0178
30 Normal Voltage 0.0130 0.0087
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0155
0 Normal Voltage 0.0078 0.0169
-10 Normal Voltage 0.0175 0.0234 PASS
-20 Normal Voltage 0.0159 0.0065
-30 Normal Voltage 0.0143 0.0109
20 Maximum Voltage 0.0096 0.0132
20 Normal Voltage 0.0120 0.0203
20 Battery End Point 0.0191 0.0036
Note: Normal Voltage = 3.87V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.45 V
Test Conditions Middle Channel Gs(gﬂsll?ﬂc;o G(SE'\glc?g)o Nl_c:':?ei;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058 0.0181
40 Normal Voltage 0.0015 0.0131
30 Normal Voltage 0.0119 0.0023
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0112
0 Normal Voltage 0.0136 0.0135
-10 Normal Voltage 0.0089 0.0174 PASS
-20 Normal Voltage 0.0021 0.0127
-30 Normal Voltage 0.0118 0.0119
20 Maximum Voltage 0.0052 0.0018
20 Normal Voltage 0.0011 0.0134
20 Battery End Point 0.0124 0.0027

Note:

1. Normal Voltage = 3.87V.

; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V Limit: 13dB
Mod. RMC 12.2Kbps Result
Lowest CH 3.04
Middle CH 3.22 PASS
Highest CH 3.25
Sporton International (Kunshan) Inc. Page Number : Al7 of A25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

Spectrum -
Ref Level 20.00 dém Offset 24.50 d&
o At 30de AQT 2ms @ RBW 10 MHz
[@1Sa View
i <
\
0.01-
A N
\ 3
1E-0: \ <
| \
[cEEze.cmnz Mean Pwr + 20.00 dB
v Function Samples: 130000
Mean | Peak | crest | 100 | 1% | 0.19% | 0.01% |
Trace 1 [ 23.66 dBm _ 26.96 dém 3.30 db 1.68 db 2.58 db 3.04 d8 3.28 db
( )i Measuring...  ERRRNNED e 4
Date: 18.0CT.2021 13:47:30

Spectrum

Middle Channel

Ref Level 20.00 dém

Offset 24.50 d8

AQT 2ms @ RBW 10 MHz

fo_Att 30 dB
[@15a View
\
AN
\
0.01;
A
\
\\
1E-0'

| GEEXLLE Mean Pwr + 20.00 dB
Y ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.19% | 001% |
Trace 1 [ 23.67 dbm | 27.29 dom 3.62 db 1.77 d8 2.75 db 3.22d8 3.42 db
{ )i Measuring... QRURRRLLD WS p
Date: 18.0CT.2021 13:47:40

Highest Channel

Spectrum

Ref Level 20.00 dém
bo_att 30d8  AQT

Offset 24.50 d8

[@15a view

2 ms @ RBW 10 MHz

[cEsae iz Mean Pwr + 20.00 dB
Y i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 001% |
Trace 1 [ 23.55 dbm | 27.11 dem 3.56 dB 1.80 d8 2.78 db 3.25 d8 3.45 db
—
L )il Measuring... @UMLLLLLD WG J
Date: 18.0CT.2021 13:47:52

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958
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samonis. FCC RADIO TEST REPORT Report No. : FG101906A
26dB Bandwidth

Mode WCDMA Band V
Mod. RMC 12.2Kbps

Lowest CH 4,715

Middle CH 4,715

Highest CH 4,715

Sporton International (Kunshan) Inc. Page Number A19 of A25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

Date: 18.0CT.2021 13:39:.09

ml
Ref Level 30.00 dBm _ Offset 24.50 d6 & RBW 100 kHz
o att 30d8  SWT 10 s @ VBW 300 kHz _Mode auto FFT
(@ 17k Max
mi[1] 20.14 dBm|
825.53100 MHz|
20 St Pomm s L AT dB e 26.00 dB
I Bw K 4.715000000 MHz|
40 / Q factor \_\, 175.1
0 7 .
- ] b
/\f \/\
20 I~ T
d Pt &
| -30 deme—= A
-40 di
-50
-60 d
CF 826.4 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 825.531 MHz 20.14 dém nde down 4.715 MHz
T1 1 824,042 MHz -6.16 dBm nds 26.00 d&
T2 1 5828.758 MHz -5.87 dbm q factor 175.1

Middle Channel

(®]

30.00 dBm  Offset 24.50 dB e RBW 100 kHz

Date: 18.0CT.2021 13:38:31

30 dB  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
mi[1] 19.99 dBm)|
835.53100 MHZ|
20 *
PN = Ve T 26.00 dB|
/”/’ Bw 4.715000000 MHz|
10 Q factor 177.2
o
-10
-20
I I /A
e A ot N
20 D
-40 df
-50 d
-60 d
CF 836.4 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 835.531 MHz 19,99 dém nde down 4.715 MHz
1 1 B834.042 MH2 -6.39 dBm ndg. 26.00 d&
T2 1 B838.758 MHz -5.76 dBm Q factor 177.2

Highest Channel

Date: 18.0CT.2021 13:39:52

Spectrum
Ref Level 30.00 d8m Offset 24.50 d&8 & RBW 100 kHz
o Att 30 dB  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
mi[1] 19.69 dBm)|
p 845.73100 MHZ|
20 A e f AT B 26.00 dB
Bw 4.715000000 MHz|
10 7 Q factor 179.4
/
’ 7
-10
/'\1[
-20 —
A A o iy
-~ B O
-30 -
-40 df
-50 d
-60 d
CF 846.6 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B845.731 MH2z 19,69 dém nde down 4.715 MHz
TL 1 B44.242 MH2z -6.06 dBm ndg. 26.00 d&
T2 1 B848.958 MHz -6.18 dBm Q factor 179.4

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samonis. FCC RADIO TEST REPORT Report No. : FG101906A
Occupied Bandwidth

Mode WCDMA Band V
Mod. RMC 12.2Kbps

Lowest CH 4.14

Middle CH 4.13

Highest CH 4.15

Sporton International (Kunshan) Inc. Page Number A21 of A25
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

m]
Ref Level 30.00 dém Offset 24.50 d& RBW 100 kHz
o Att 30 B SWT 10 ps & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
” mi[1] 20.11 dBm|
£ 825.53100 MHZ|
. e R AT oG B +.135864136 MHZ|
10
7
o
/
/
-10 T
A~
-20 ~
e
7008 m o]
-40 di
-50
-60 d
CF 826.4 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 825.531 MHz 20.11 dém
T1 1 824.33207 MHz 10.65 dBm Occ Bw 4135864136 MHz
T2 1 828.46793 MHz 10.95 dBm

( i ) i

Date: 18 0CT.2021 13:42:19

Middle Channel

30.00 dBm  Offset 24.50 d8 RBW 100 kHz
30 dB  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
K mMi[1] 19.96 dBm|
h 835.53100 MHZ|
Cy e L T a2 o 4.125874126 MHz|
~ w2
& )
10 7
[ \
o ; \
|
-10 t
A\
-20 !
D
-40 df
-50 d
-60 d
CF 836.4 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 835.531 MHz 19,96 dém
T1 1 834.35205 MHz 10.99 dBm Occ Bw 4.125874126 MHz
T2 1 838.47792 MHz 10.79 dBm

Date: 18 0CT.2021 13:42.42

Highest Channel

Spectrum
Ref Level 30.00 dém Offset 24.50 d& RBW 100 kHz
o Att 30 dB  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
} mi[1] 19.88 dBm|
t, 845.73100 MHZ|
2 P N S W oy 4.145854146 MHz
10 s
o Y
-10 \
»”\
20 — Ve
B —
-30
-40 df
-50 d
-60 d
CF 846.6 MHz 1001 pts Span 10.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 845.731 MHz 19,88 dém
T1 1 844.53207 MHz 10.61 dBm Occ Bw 4.145854146 MH2z
T2 1 848.67792 MHz 10.65 dBm

Date: 18.0CT.2021 13:43:10

Sporton International (Kunshan) Inc. Page Number . A22 of A25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG101906A

Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

ctrum # Spectrum # I ?
Ref Level 35.00 dBm  Offset 24.50 dB Mode Auto Sweep Ref Level 35.00 dém  Offset 24.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
~Limit ¢heck PAES | SPURIGHIS GHBEKABS _ PAES
0 Line _$PURIOUS_LINE_ABS PABS . uﬂlne _$PURIOUS_LINE_ABS_| PABS
20 d
10 dB
/7
7 ||
\
it -1f dBir
LINE_ABS_ / \\ \
| Y. |
-30 dB I\
T
oV -40 der ]
s0d
-60 dB
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Fr |__Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,87862 MHz -39.85 dBm -26.85 dB 844.000 MHz 849,000 MHz 100.000 kHz 847.96853 MHz 8.66 dBm -26.34 dB
823,000 Mz 824.000 MHz 50.000 kHz 823.99900 MHz -27.69 dém -14.69 dB 849.000 MHz 850,000 MHz 50.000 kHz 849.14271 MHz -25.08 dBm -12.08 dB
£24.000 MHz 829.000 MHz 100.000 kHz 825.52098 MHz 8.67 dém -26.33 db 850.000 MHz 855.000 MHz 100.000 kHz 850.03746 MHz ~33.47 dBm 20,47 dB
T ™
JU ] CINIIID o8 ™

Date: 18.0CT.2021 13:44:05

Date: 18.0CT.2021 13:44:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samonas. FCC RADIO TEST REPORT Report No. : FG101906A

Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 20.00 dBm  Offset 24.50 di Mode Auto Sweep
SGL Count 10/10
(@1 Max

Limit ¢heck PABS
10 dbife—§PURIOUS LINE ABS PABS

0

10d

S50
60 dB
-70 d
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW. | Frequency | _Powerabs |  Alimit |
30.000 MHz 820.000 MHz 1.000 MHz 651.61660 MHZ -26.75 dBm -13.75d8
855.000 MHz 1.000 GHz 1.000 MHz 872.42754 MHz 23.75 dém -10.75 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.87539 GHz -26.07 dém -13,07 d&
3.000 GHz 7,000 GHz 1.000 MHz 5.95788 GHz -21,59 dm -8.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.30234 GHz -23.80 dem -10.80 dB

Middle Channel

Spectrum

Ref Level 20.00 dBm  Offset 24.50 di Mode Auto Sweep
SGL Count 10/10

(@1 Max
Limit fheck
10 dbife_$PURIOUS L INE_ABS
0 d
-10

-40
50 d
60 di
=70
Start 30.0 MHz 28005 E!S SIBE 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 520.000 MHz 1.000 MHz 156.53423 MHz -26.97 dém
855.000 MHz 1.000 GHz 1.000 MHz 882.50000 MHz 3.44 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2,32146 GHz -26.17 dem
3.000 GHz 7.000 GHz 1.000 MHz 688276 GHz -21,40 dBm
7,000 GHz 9.000 GHz 1.000 MHz 7.00562 GHz -24.77 dBm

X T

Date: 18 0CT.2021 13:45:47

Highest Channel

Spectrum

(%]

Ref Level 20.00 dBm  Offset 24.50 di Mode Auto Sweep
SGL Count 10/10
(@1 Max

Limit fheck
10 dbifie_$PURIOUS L INE_ABS
o d
-10

[ SpurIo

-50 d
60 di
=70
Start 30.0 MHz 28005 E SIBE 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit |
30.000 MHz 820.000 MHz 1.000 MHz 503.96052 MHz ~26.31 dBm -13.31 dB
855.000 MHz 1.000 GHz 1.000 MHz 893.00725 MHz -24.73 dém -11.73 d8
1,000 GHz 3,000 GHz 1.000 MHz 2,95338 GHz 25.90 dBm -12.90 de
3.000 GHz 7.000 GHz 1.000 MHz 6.82477 GHz -20.47 dBm -7.47 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.07537 GHz -24.50 dém -11.50 d8
L | J T o8
Date: 18 0CT 2021 13:46.06

Sporton International (Kunshan) Inc. Page Number 1 A24 of A25
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samonas. FCC RADIO TEST REPORT

Report No. : FG101906A

Frequency Stability

Test Conditions Middle Channel \(/écl\:A%Mlggiggs\)/ 2|_5I;r)n[;:n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0088
40 Normal Voltage 0.0255
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0278
0 Normal Voltage 0.0243
10 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0273
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0234
20 Battery End Point 0.0263

Note: Normal Voltage = 3.87V ; Battery End Point (BEP) =3.4V ; Maximum Voltage =4.45V

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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seamran as. FCC RADIO TEST REPORT Report No. : FG101906A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e&llj_'in)cy (:JEI;I: ) (I('jlénr:) Limit Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dB) (dBi)
1648 -67.30 -13 -54.30 -74.27 1.58 10.70 H
2472 -63.76 -13 -50.76 -72.01 2.102 12.50 H
Lowest 3294 -59.16 -13 -46.16 -68.05 2.856 13.90 H
1648 -62.41 -13 -49.41 -69.38 1.58 10.70 \%
2472 -61.28 -13 -48.28 -69.53 2.10 12.50 \%
3294 -59.35 -13 -46.35 -68.24 2.86 13.90 \%
1672 -62.56 -13 -49.56 -69.53 1.58 10.70 H
2510 -58.36 -13 -45.36 -66.61 2.102 12.50 H
Middle 3348 -61.46 -13 -48.46 -70.35 2.856 13.90 H
1672 -62.31 -13 -49.31 -69.28 1.58 10.70 \%
2510 -57.57 -13 -44.57 -65.82 2.10 12.50 \%
3348 -61.25 -13 -48.25 -70.14 2.86 13.90 \%
1696 -64.09 -13 -51.09 -71.06 1.58 10.70 H
2546 -55.78 -13 -42.78 -64.03 2.102 12.50 H
Highest 3396 -58.17 -13 -45.17 -67.06 2.856 13.90 H
1696 -63.62 -13 -50.62 -70.59 1.58 10.70 \%
2546 -56.30 -13 -43.30 -64.55 2.10 12.50 \%
3396 -58.06 -13 -45.06 -66.95 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1of B3
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seamran as. FCC RADIO TEST REPORT Report No. : FG101906A

GSM850 (EDGE)

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e'c\l/ll:'ezn)cy (Egrlrj ) (:Iénr:) Limit Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dB) (dBi)
1648 -63.19 -13 -50.19 -70.16 1.58 10.70 H
2472 -62.58 -13 -49.58 -70.83 2.102 12.50 H
Lowest 3294 -59.18 -13 -46.18 -68.07 2.856 13.90 H
1648 -62.67 -13 -49.67 -69.64 1.58 10.70 V
2472 -57.99 -13 -44.99 -66.24 2.10 12.50 V
3294 -59.11 -13 -46.11 -68.00 2.86 13.90 V
1672 -62.23 -13 -49.23 -69.20 1.58 10.70 H
2510 -58.01 -13 -45.01 -66.26 2.102 12.50 H
Middle 3348 -61.47 -13 -48.47 -70.36 2.856 13.90 H
1672 -61.29 -13 -48.29 -68.26 1.58 10.70 V
2510 -55.66 -13 -42.66 -63.91 2.10 12.50 V
3348 -61.42 -13 -48.42 -70.31 2.86 13.90 V
1696 -63.87 -13 -50.87 -70.84 1.58 10.70 H
2546 -57.10 -13 -44.10 -65.35 2.102 12.50 H
Highest 3396 -58.25 -13 -45.25 -67.14 2.856 13.90 H
1696 -65.11 -13 -52.11 -72.08 1.58 10.70 V
2546 -54.54 -13 -41.54 -62.79 2.10 12.50 V
3396 -58.39 -13 -45.39 -67.28 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
. Over S.G. TX Cable | TX Antenna .
Channel Fr(e'(\q/luHezn)cy (5;': ) (:Iénr:) Limit Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dB) (dBi)
1652 -67.49 -13 -54.49 -74.46 1.58 10.70 H
2479 -63.08 -13 -50.08 -71.33 2.102 12.50 H
Lowest 3306 -59.33 -13 -46.33 -68.22 2.856 13.90 H
1652 -66.50 -13 -53.50 -73.47 1.58 10.70 V
2480 -61.17 -13 -48.17 -69.42 2.10 12.50 V
3306 -58.86 -13 -45.86 -67.75 2.86 13.90 V
1672 -66.73 -13 -53.73 -73.70 1.58 10.70 H
2510 -61.33 -13 -48.33 -69.58 2.102 12.50 H
Middle 3348 -61.44 -13 -48.44 -70.33 2.856 13.90 H
1672 -65.68 -13 -52.68 -72.65 1.58 10.70 V
2510 -61.11 -13 -48.11 -69.36 2.10 12.50 V
3348 -61.46 -13 -48.46 -70.35 2.86 13.90 V
1692 -67.28 -13 -54.28 -74.25 1.58 10.70 H
2538 -62.20 -13 -49.20 -70.45 2.102 12.50 H
Highest 3384 -58.88 -13 -45.88 -67.77 2.856 13.90 H
1692 -66.25 -13 -53.25 -73.22 1.58 10.70 V
2538 -61.55 -13 -48.55 -69.80 2.10 12.50 V
3384 -58.77 -13 -45.77 -67.66 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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